eiDoor Rigid Vinyl Material (PVC) Test Results *

ASTM G-21, G-22

Eggers Indusiries

Test Data

Fungal and Bacterial Resistance Tesling

@ SGS ’ SGS U.S. Testing Company Inc.

201 Fairfield Avenue = Fairfield, NJ 07004-3833 s Tel: 201-575-5252 « Fax: 201-244-1823

Report Number:  203809-01
Date: D&/27/97
| Client: Inpro Corporation Page: 1of2
| S, BOW. 18768 Apollo Drive/PO Box 406
Muskego, W1 53150

Subject: Samples submitted and identified by the client as: Rigid Vinyl
Material (PVC).

Sample Description: 2"x2" white squares.

Project: Fungal and Bacterial Resistance Tesling

Test Dates: (05/29/97 - 06/26/87

Procedure: A, ASTM G-21

The testing was conducted in accordance with the procedures
outlined in ASTM G-21-80, "Determining Resistance of Synthetic
Polymeric Materials to Fungi®.

The samples were placed on a mineral salts medium and sprayed
with a combined inoculum of the following spore suspensions.

REPORT OF TEST

ATCC #
Aspergillys niger 8642
Penicillium funiculosum 8644
Chaetomium globosum 6205
Gliocladium virens 0845
Aureobasidium pullulans 9348

After inoculation, samples and controls were placed in a “tropical
test chamber” and incubated at a temperature of 30 + 1°C relative
humidity greater than 85%.

The total incubation period was 21 days.
Prepared by: SIGNED FOR THE COMPANY BY:

sy A
[LL H\)-;{ I r\_.n.-f'/ ,,./c__u_ﬂ

M|gue‘|i Lijo D. Keith Goins, Ph.D

_Laboratory Technician Merriber of the 5GS Group Manager, Microbiclogy

ALYTICAL BEFVICES - PERFORMANCE TESTIMG - STAMDWAADS EVALUATION « CERTIFICATION SERVICES

535 U.5. TESTING GOMPANY NG FEPOITS ARE FOR THE EXCLUSIVE USE (F THE CUENT T0 WHOW THEY ARE ADDRESSED ANYORE RELTIN DY SUCH AERORTS SHOLLD LINCER

STAMD ALL OF THE DETAILS OF THE ENG AI'M' ARPORTS AEFLECT AESLULTS F THE STARCIAADRS Of FROCEDURES DEMTIFED T THE T SRDUCTED AMND AFE LIMITED

HE SAMPLES TESTED. TREST AR G COMPARY N HAS WOT

UL TED ANTY QUALITY LW TROL PROCH IW FOR THE CLUENT T i TESTIMNG COWPANTY D MAY BE LSED 1M ANY ADVER
N0 OF PACMOTIONAL MATEALLS WTHOUT 'I-EFEI’.I"\-J'\II’T'N{\PI"RO\ OF b |I|5I-JILMJ1 BE AEPMOOUCED EROBFT IN FLLL WTH-

| DAFT T WATTTEN PERUEESHCH] 0 THE 533 1 5 TEGTG COMPRRY NG SAVPLES O DESTROVED N TEAT P AE ED OF AFTER 30 DA¥E.

@2003 INPRO CORPORATION Rav. 050G



L]
(L= = R ——

Client: Inpro Corporation Report Number:  203669-01
Date: 08/27/87
Page: Z2of2

B. ASTM G-22

The testing was conducted in accordance with the procedures outlined in ASTM G-22,
“Determining Resistance of Synthetic Polymeric Materials to Bacteria".

The samples were placed on a mineral salts medium and inoculated with the test erganisms
Pseudomonas gerugingsa, ATCC #13388, £ Colf ATCC #8738 and Sfaphylococcus aureus
5538. The test sample and control were then incubated 21 days at 35°C and 85% Relative
Humidity.

* E. Coli and Staphylococcus aureus were tested at the client's request.
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Eggers Industries

Stile & Rail Doors, Door Frames,
Veneered Components, Plywood

Two Rivers Division
One Eggers Drive

Two Rivers, WI 54241
Phone: 920.793.1351
Fax: 920.793.2958

www.eggersindustries.com

L
I_ Results:
Ll A aswmoe2
O Sample Evaluation of Fungal Growth
|_ Rigid Vinyl Material (FVC) 0
m Environmental Controls (paper, cork, cotton, leather) 34
Viability Contral 4
on IASTM Rating Observed Growth on Specimens
L1 | 0 None
1 Traces of Growth (less than 10%)
Cl: 2 Light Growth {10-30%)
3 Medium Growth (30-80%)
4 Heavy Growth {80% to complete coverage)
B. ASTM G-22
Sample Evaluation of Bacterial Growth
Rigid Vinyl Material (PVC) o]
Wiability Control Heawy Growth
Conclusion: The submitted samples of Rigid Vinyl Material (PVC) did not support

fungal or bacterial growth, when tested as specified.
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